CONSOLIDATION TEST DATR

Project: Calvert Cliffs Nuclear PR Location: Calwvert County, MD Project No.: GTX-6880
Boring No.: B-414 Tegted By: md Checked By: jdt
Sample Nc.: S-17 Test Date: 03/26/06 Depth: 68-70

Test No,: C-30 Sample Type: tube Elevation: ---

Soil Description: Moist, dark greenish gray clay {(CH}, 97% passing $20C sieve, inundated @ 0,5 tsf
Remarks: System G - Compresgsion Ratic: (.28, Recompression Ratic: ¥.04

Applied Pinal void Strain TS¢ Fitting Coefficient of Conscliidation

: Stress Digplacement Ratic at Bnd Sq.RE, Log Sg.Rt. Log Ave.
tef in 3 »in min in*2/sec in*2/sec in*z/sec

s 0,5 ¢,009877 1.402 0.9¢ g.0 0.C 3,62e-002 0.00e+000 %.62e-002
2 = 0,016%6 1.386 1.62 0.% 0.0 1.,22e~-Q02 3.28e-002 1.77e-002
3 2 ¢G.03051 1,382 3.08 0.3 0.C 7.60a-003 3.20e-002 1.23e-002
4 4 0.07763 1,237 7.76 8,1 0.0 7.46a-003 1.75e-002 1.05e-002
5 8 0.1354 1,097 13,54 0.2 ¢.0 3, 34e-003 2,97e-002 &,00e~003
& 4 0.13086 i.10¢8 13,06 c.1 ¢.0 €.00e-003 0.00e+000 €.00e-002
7 2 ©¢.1245 1.124 12.45 1.6 0.8 3.85e-004 8.10e-004 5.22e-004
g 4 0.1282 1.118 12,82 G.1 0.C 6.08e-003 ¢.00e+00C 6.08e-003
g a8 0.1402 1.086 i14.02 g.6 ¢.C 1.0ie-003 G, 00e+00¢ 1.01e-003
10 i6 0.1985 0.944 138.85 4.% G.0 1.39e-004 0.00e+000 1,.39e-00%
it 32 0.2824 ¢, 741 28.24 23,4 6.0 2,83e-005 0,00e+000 2.03e-00%
12 & ¢, 2646 0,764 26.4¢6 6.1 ¢G.0 7.08a-005% ¢.C0e+000 7.08e-00%
13 2 G, 236 0.8653 23.60 3%.7 .0 1.16e-005 0.00&+000 1.16e-00%
14 0.5 ¢.2113 6.9833 2% .13 57.8 G.0 8,62e-006 ¢.00e+000 B.62e-006
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Boring No.: B-414

T ST I A

Remarks: System G - Compression Rotior 0,28, Recompression Ratio: 0.04

Sampie No.: §-17
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TIME CURVES

Constant Load Step
Stress
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Description: Moist, dark greenish gray clay (CH). 97% passing §200 sieve, inundated @ 0.5 tsf

Remarks: System G- Compression Ratio; 0.28, Recompression Ratio: 0.04
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CONSOLIDATION TEST DATA

SUMMARY REPORT
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VERTICAL STRESS, tef

After Test

Before Test .
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*
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Tested By: mé ]

‘Sample Type: tube_

Calvert Cliffs Nuclear PP|Location; Calvert Caunty, MD.

 Project:
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(Vo]
-
]
bl
810
-3
o i
=l
ElH
(=]
B2

-ampression Ratio: <0.01

Remarks: System C -~ Compression Rdﬁoi:? 0.13, F
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CONSOLIDATION TEST DRRA

Project: Calvert Cliffs Nuclear PP Location: Calvert County, MD Project No.: GTX-6880
Boring Nc.: B-420¢ Tested By: wmd Checked By: jdt
Sample No.: S-16 Test Date: 09/09/06 Depth: 63.5-65,.5°*
Test No.: C-7 Sample Type: tube Rlevation: ---

Soil Dpescription: Moist, olive gray clayey sand (SC}, 19% passing 200 sieve, inundated @ 0.5 tef
Remarks: System C - Compression Ratio: 0.12, Recomprsesssion Ratic: <B.01

Initial Height: %.00 in

Measured Specific Gravity:; 2.75 Liguid Limit: 49
Speciment Diameter: 2.50 in

Initial Void Rakio: 1,26 Plagtic Limit: 11
Final Void Ratio: 0,73 Plasticity Index: 38

Before Consolidation After Congolidation

Trimmings Specimen+#ing Specimen+Ring Trimmings

Containexr ID 1527 RING 1515

We. Container + Wet Boil, gm 127,82 342 84 339,03 131,22
’ ¥Wt, Contaminer + Dry Soil, gm 98,72 318.69 313,68 106.01
WL, Container, gm 8.45 215.51 215.61 8.43

Wt. Dry Scil, gm 90,27 98,981 98,081 97.58

Water Content, % 32.23 29,52 25,84 25.84

void Ratio .- 1.26 0.73 E=

68,86 97.17 -

Degree of Saturation, ¥ oo
Dry Unit Weight, pcf - 76,119 899 168




CONSOLIDATION TEST DATA

Project: Calvert Cliffs Nuclear PP Location: Calvert County, MU Project No,: GTX-6880
Boring No,: B-420 Tested By: md Checked By: jdt =
Sampie No.: S-16 Test Date: 08/08/06 Depth: €63,5-65.57%
Test No,; C-7 Sample Type: tube Blevation: ---

So0il Description: Moipt, olive gray clayey sand {9C), 19% passing #2080 sieve, inundated @ 0.5 tef
Remarks: System C - Compression Ratios 0,13, Recompresiion Ratio: <¥.01

Applied Final Void 8train T50 Wikting Coefficient of Consolidation

Stress [Displacement Ratio at End Sg.Rt. Log Sq.RE&, ‘Lag Ave.
tsf in % min min in®2fsec in”2/pec in*2/sec
1 .5 0.03098 1,186 3,10 0.0 e,.0 1,.83e-0C2 1.66e~002 1.74e-002
2 1 0.08748 1,126 5.75 0.1 G.¢ 1.46e~002 1.66e-002 1,55e-002
3 2 0,08196 1.048 9.20 0.0 G.0 1.73e-002 1.86e-002 1.79e-002
& 4 C.12B4 0,966 12.84 0.0 ¢.0 1.44e-0G2 2.59e-002  1.65e-002
5 8 0,1671 0.879 16.72 0.0 6.0 1.B7e-002  3.00e-002  2.30e-002
6 4 0,166 0.881 16.60C c.0 G.o 1.40e-061 o, )0G  1.40e-001
7 2 C.1651 0.883 16.5% G.0 G.0 1.08e-063 0. ( I S 1,08e-001
] 4 0,1656 0,882 16.56 0.0 G0 1.04e-0C1L } i 140-001
9 & 0.1706 0,871 17.06 o.1 0.0 6.06e-002 6,06e-003
10 1€ G.2062 ¥.780 20.62 ¢.¢ @&, 9 3.37e-002 3, 70e~002
Ll 3z G.2464 0.700 24 .64 G.0 ¢.90 3.08e-002 3 . 3.34e-002
12 B ¢.2436 0.706 24.36 G.C ¢.0 5,10e-002 .00 I 5.10e-0062
i3 2 06,2393 &.1716 22.93 e. ¢ .0 6€.80e-002 0.00e+000 €.80e-002
14 8.5 G.2324 0.731 23.24 e.3 G.1 1.52&~0C3 3.93e-003 2.39e-003




CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step
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Project No.: GTX-6880

.

Sample Type: tube

 Elevation

dated @ 0.5 tsf

"
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t. olive gray clayey sand (SC), 19% passing #200 si

>

ieve, inun
Ratio: <0.0%
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-

Sample Type: tube

Tested By

SQUARE ROOT of TIME, min

Project: Calvert Cliffs Nuclear PP| Location: Calvert Cownty, WD

‘Boring No.: B-420
Remarks: System € - .Compression Ratio: 0. %3,

Sample No.: S-16
Test No.: C-7

30

137

.numo«mc«wm'pescribﬁén: Moist, olive gray étdyef sand (SC), 19% pussing #20
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CONSOLIDATION TEST DATA
SUMMARY REPORT
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Project: Calvert Cliffs Nuclear PP
Boring No.: B-423

Sample No.: S-35

Test No.: C-5

CONSOLIDATION TEST DAYR

Project No.: GTX-68BC
Checked By: jdt

Depth: 158.5-160.1
Blevation: ---

Location: Calvert County, MD
Tegted By: md

Tesgt Date: 09/08/06

Sample Type: tube

Soil Desecription: Moiet, clive gray organic clay (OH}, 88% passing #2060 sieve, inundated @ 0.5 tsf

Remarks: System P - Compression Ratic:

Measured Specific Gravity: 2.70
Initial Void Ratio: 1.46
Final Veid Ratio: 1,07

Containexr ID

Wt, Container + Wet Soil, gm
Wt. Container + Dry Soil, gm
Wt, Containexr, gm

Wt, Dry Soil, gm

Water Content, %

Void Ratio

Degree of Saturation, %

Dry Unit Weight, pef

0.31, Recompression Ratia: #.01

Initial Height: 1.00 in

Liquid Limit: 74
Specimen: Diameter: 2.50

Flagtic Limit: 18
Plasgticity Index: 56

Before Consciidation After Consolidati
Trimmings Specimen+Ring Specimen+Ring
a68 RING
123,99 23B.88 232,01
87.1 197,41 197,41
8,11 10%,14 109.14
78.99 8. 268 B8E.268
46.70 46,72 38,20
- 1.HE 31,07
e 86,37 99.19
e 68,503 81 .543

in

on
Trimmings

click &

13¢.28
95.8%
8.24
8%.65
38.2¢




CONSOLIDATION TEST DAFR

Project: Calvert Ciiffg Nuclear PP Location: Calvert County, MD Project No.: GTX-6880
Boring No.: B-423 Tested By: wd Checked By: jdt
Sample No.: S-35 Test Date: 09/08/06 Depth: 158.5-160,1
Test No.: C-5 Sample Type: tube Blevation: ---

Soil Description: Moist, olive gray organic clay (OH), 88% pessing $200 sieve, inundated @ 0.5 tsf
Remarke: System P - Compression Ratio:; §.31, Recompression Ratioc: ¥.01

Applied Final Void Strain . T50 Fitting Coefficient of Comsclidation
Stress Displacement Ratio at End 5g.Rt. Log Sg.Rt. Log Ave,

tsf in % wnin min in*2/sec in*2fsec in*27/sec

1 6,5 0.0006671 1,459 G.07 6.0 0.0 2.07e-002 (.00e:000 2.07e-002
2 1 ¢,003658 1.452 0.37 0.4 0.0 1.84e-003 0.00e+000 i,.B4e-003
3 Z ¢.01287 1.429 1.29 0.1 0,1 $.77e-0CG3 1.58e-~002 i.2te~002
4 4 0,0261 %.396 2,632 0.2 0.0 1.30e-002 Z.19e-002 1.63e~002
5 g 0.04559 I.348 4.56 o, X C.C 7.65e~003 2.01le~002 £.11le-002
6 4 0.04689% 1,345 4.69 0.0 0.6 5.34e-002 G.00e+000 £.34e-002
7 2 0.04618 1.347 4.62 .0 6.0 1.81e-00Z 0.00e+000 1.Ble-002
8 4 C.04579 1.348 4 .58 ¢.0 G.0 4.42e-002 G, 00e+000 4.42e-002
g B 0,04866 1,341 4,87 6.9 0.0 8,63e-004 ¢.00e+000 E&.63e-004
10 16 ¢, 08555 1,250 B.56 0.8 0.1 9.18e-004 6.92e-003 1,52e-003
i1 32 0.1807 1.016 ie, 07 1.4 0.8 4.36e-004 B.1Be-004 5.69e-004
12 8 G.1828 1,012 18,25 0.2 c.0 3.55e-003 G.00e+000 3.55e-003
13 2 6,1763 1,027 17.63 2.8 3.9  1,44e-004  1,43e-004 1,44e-004
14 c.5 ¢,1599 1.067 15.99 [ 5.0 9.3%e-005 1.14e-004 1.03e-004




CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step:
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Project No.: GTX-6880

jdt

158.5~160.1

Elevation

Checked By

Depth:

Calvert Coenty, MD

N
.

Tested By

09/08, 56

: md
Sample Type: tube

Test Dote:

Calvert Cli

Project

ffs Nuclear PP E.ocotio_n'

Boring No.: B-423
Sampie No.: S-35

Test No.: C-5

Description: Moist, olive gray organic clay (OH), 88% passing #200 sieve, inundated @ 0.5 tsf

Remarks: System P - Compression Ratio

0.31, R'e&émpression Retio: 0.0%
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CONSOLIDATION TEST DETA

|

Project: Calvert Cliffe Nuclear PP Location: Calvert County, MK Project No,: GTX-6880
Boring No,: B-423 Tested By: md Checked By: jdt
Sample No,: S§-38 Test Date: 03/14/06 Depth: 178&.5-179%.8
Tept No.: C-11 Sample Type: tube Elevation: ---

Soil Description: Moist, olive silty sand (SM), 46% pagsing #200 sieve, inundated at ¢,5 tef
Remarke: System C - Compressioin Ratio: 0.31, Recompression Ratio: W.03

Measured Specific¢ Gravity: 2.63 Diguid Limit: 64 Initial Height: 1,00 in
Initial Void Ratic: 1.71 Plaetic Limit: 34 Specimen Diameter: 2.50 in
Final Veid Ratio: 1.00 Plasticity Index: 30
Before Consolidation After Consclidation

Trimmings specimen+Ring Specimen+Ring Trimmings
Container ID 1547 RENG 1524
Wt. Contaim_er + Wet Soil, gm 239 .77 336.85 324.67 121.65
Wt. Container + Dry Soil, gm 169.71 295.02 295,02 %¢.66
Wt . Container, gm 8.28 216.95 216.95 8.6%
Wt. Dry Soil, ogm 161.43 78,072 78.072 61.87
Water Content, % 43,40 £3.19 37.97 37.97
Void Ratio -—- .71 1.00 -——
Degree of Saturation, % - §1.82 100.0¢C ——=

Dry Unit Weight, pof “n- 60.59 82,144




Project: Calvert Ciiffs Nuglear PP

Boring No.: B-423
Sample No,: §-3%

Test No.:

c-11

Location: Calve
Tested By: md
Test Date:; 09/14/06
Bample Type: tube

CONSOLIDATION TRST DAYE

rt County, MEZ

Project No,: GTX-68BC
Checked By: jdt
Depth: 178.5-17¢.8
Elevation: --=

Soil Description: Moist, olive silty sand (SM}, 46% passing #200 sieve, inundated at 0.5 tsf
Remarka: System C - Compressioin Ratior 0.31, Recompression Ratio: ®.03
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CONSOLIDATION TEST DATA

TIME CURVES

Constant Load Step
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' CONSOLIDATION TEST DATA
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CONSOLIDATION TEST DATA
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Project: Calvert Cliffs Nuclear PP| Location: Calvert County, MD

Test No.: C-29A

Description: Moist, black sandy organic ciay {OH), 63% passing #200 sieve, inundated @ 0.5 tsf

Remarks: System C - Compression Rotio: 0.26, Recosmpression Ratic: 0.03
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CONSOLIDATION TEST DEYSA

Project: Calvert Ciiffs Nuclear PP Location: Calvert County, M Proiject No.: GTX-688¢
Boring No.: B-427 Tested By: md Checked By: ijdt
Sample No.: S-16 Tegt bate: 09/25/06 Depth: 63.5-65.5
Test No.: C-29A& Samplie Type: tubs Blevation: =---

£

Soil Description: Moist, black sandy organic clay (OH), 61% passing $#20C¢ sieve, inundated e 0.5 tsf
Remarks: System C - Compression Ratic: 0,26, Recompression Ratic: BH.03:

Measured Specific Gravity: 2.74 Liguid Limit: 56 ' Initial Height: 1,00 in
Initial Void Ratio: 1.02 Plastic Limit: 16 Specimen Diametex: 2.50 in
Final Void Ratic: 0,77 Plasticity Index: 38
Before Consclidation After Consolidation

Trimmings Specimen+Ring SpecimentRing . - Trimmings
Container ID 2022 REWG henry 08
Wt. Container + Wet Soil, gm 213.54 . 385.6 356.32 i49.06
Wt. Containex + Dry Scil, gm 162.74 325,65 325.88 118.2€
Wt. Container, gm 8.17 218.9° 216.9 8.14
W, Dry Soil, gm 154,57 108.85 108.98 110,12
Water Content, % 32.87 3649 27.97 27:.9%
void Ratio “e- 1.02 0.77 “--
Degree of Saturation, % == 97.72 89.9¢ —eos

Dry unit Weight, pcf —— 84,553 96,836 -




CONSOLIDATION TEST DRAYA

Project: Calvert Cliffs Nuclear PP Location: Calvert County, MF Project No.: GTX-688C
Boring No,: B-427 Tested By: md Checked By: ijdt
Sample No.: §-1i6 Tesgt Date: 09/25/06 Depth: 63.5-65.5
Test No,:; C-28A Sample Type: tube Blevation: ---

Scil Depcription: Moist, black sandy organic clay (OH}, 61% passing #200 sieve, inundated @ 0.5 tsf
Remarks: System C - Compression Ratic: 0,26, Recompression Ratioc: #.,83

Applied Final Void Btrain T50 Fitting Coefficient of Consolidation
Streps Displacement Ratio at EBnd Sg.RE, Log 8G.Rt. Log Ave.
tef in % min min in*2/sec in"2/sec in“2/sec
1 G.5 0.005058 1,013 0.51 6.0 c,.C 4£,20e-002 3.46e~002 3.79e-002
f 2 1 0.0311 1.002 1.10 0.2 G, 0 4.14e~003 3.43e-002 7.3%e-003
‘ 3 2 0.01927 0.984 1.83 0.2 ¢.¢ 4,03e~-003 4.B8e-002 7.44e-003
: 4 4 0.03073 0.96% 3.07 g.2 c.0 3.86a6-003 4.08e-002 7.06e-0032
g & ©,055871 0.910 5.587 g.¢8 0.0 §.76a-004 0.00e+00C B.76e-004
6 4 ¢,05225 0,817 5.23 G.¢ 0.0 1.36e-002 0. 00e+0Q00 i,36e-001
7 2 0.04824 0,928 4.82 G.4 0.0 1.78e-003 0.00e+000 1.78e-003
8 4 0.05038 G,921 5.04 G.0 ¢,0 2,20e-002 0.00e+00¢ 2.20e-002
2 8 0.05851 ¢, 905 5«8h G.3 G.C Z,45e~003 0.00e+000 2.45e-003
16 16 0.1068 G.807 10.68 2.8 3.2 2.40e-004 . 2.16e-004 2,28e-004
i 32 ¢.1838 0.651 18.38 7.0 8.9 B.53e~-005 €,77e-00% 7.55e-008
12 B 0.3717 G.67¢6 17.17 g.3 G.C 1.07e-~-D02 4,89e-002 1,75e-002
13 2 0.1504 0.718 15.04 6.8 0.0 6.54e-005  ©.00e+D0C B.54e-005
i4 0.5 G.1268 G.766 1Z2.68 3¢9.8 0.0 1.53e-005 ¢.00e+000 1.53e-005




CONSOLIDATION TEST DATA
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Elevation: ---
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Tested By
Test Date
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Sample Type: tube

Calvert Cliffs Nuclear PP|Location: Calvert Cuanty MD

Boring No.: B-427
Sample No.: S-16
Test No.: C-29A

.

Project:

Remarks: System C - Compression Ratio: 0.26, Recﬂpressioh Rdﬁo: 0.03

iGeoTesting

express ,
2 subsichory of Goocoms Comvaraionl Dascription; Moist, black sandy organic clay (OH), 63% passing #200 sieve, inundated @ 0.5 tsf
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CONS_OLIDATION TEST DATA
Constant Lood Step

LLLL AL LY

.4______:._7:: :.::».—xmb:_.._.__.:_.._.._:__.:..__._::___._._.__..
T

12

1000

-
13

TIME,

[
PSS, SNSRI N ey " T T e e .
LA 4 1 ; | ! i - 8
o o o i s e e e | S v o e et ] e o o . | i 1 1 L
llllllll [ T ToNs PN, SSRGS SRR ] 1 \ i " ] L ﬁ.u. : ﬁ
i RO R R O R T el [ I H ! ) il ¢ e
L i t i 1 K 1 ] i l | 1 r % ©®
t:&;i:",i..l......a........t..,_lsy..14_.,:.:.,;....":.1]’1-- i “ ! " ! ! N 1% il
o i gt v 50k i s . s om0 1 ot i ~ | - s T
L s s S (IS R T Ben B
1 | t { | ! i f i i B v wy | B
R D et TR e “ “ i ! h : r e O3S
i | 1 . 1 ' o o 2 c
! 1 ¢ ) ! S e 4 o s, I e O =
| l . 1 ' ] ! 1 | | i i e 4y =
1 \ 1 I t (w] | | i 1 ! [ i : o=
i P s e e e p el el it o coll ] ! 1 ' ! | - Hivbal.3t s
u liprplomlal wiad iowiarermils plalepoaladaiin isnlalesiorasion manbuialasin Hony B s B i 1 ! 1 i e o @ | m W.v
o o 57 S 4, i o R e ; l 1 1 ' i N st | -l ®
i el Gl S o el i ke e P ] i ' I H 1 o Ot L B
1% (PO I C S T S g A ! 1 ' i ! K e o]
; ( 1 1 (" -1 | | i i 1 > EE..L.F 0
il%.rs..t.k.“.!l.lll.l_.lll..xIlelse!...la._vl.lll.ll‘cl1il§! 4 t ) 1 | i ke ; 3 ;
! | -i ' 2 N i i ) sk |
e e i T T TP " g, & ; ! : " ! L i
«t ! 1 i 1 ] ! [ i 1 1 3 ol ey
— T e T T e S e e g s o o e o (XY I E
T - R Y S A
‘% - ! i ol
o ! i __ k ! i 1 H ' F e 2
1 7 1 i - i g
Ell...;r.;r:ii.rrrq lllll B T GO S, Ylll!;v:.;g 1 1 i < 4 - m cf
mw tow .m_uﬂﬁﬁﬁﬂﬁﬂ..uu.;»p..;wuﬂuﬁn.ﬁ.HH.\nr;xuu;r,.. ...;.nﬁ;h_u = ] ! ‘ ' H & - 21
D dimil oo om0 e [ N iR - s L " | 1 1 i 1
i [, R oo O, s i e gl A s o A i t i | 1 1 d ™ : &
s i e LS S N SO S gt 1 P ! t 4 i ' i :
< N i ' . & ' H ! H 1, E 9
= Il..tz...:.z..t.._ .llll,l...t.l)l.l.l.& ...... ﬂn'lli].«fllft.!t‘ m “ ' “ t " L ; lﬂlu» i
. T s e i e o e e o o E.x!rv.l.r_lll.lll.h_.ls....p.tstl—'lilltulll.ﬁf(,ﬁl.l'fllvs Q
0 i
0
5
)

TTost D:_att:'af 03/25/08
' Sample Type: tube :

Deséﬁ'pﬁon: Moist, black sondy organic clay (OH), 61% passing #200 s

SQUARE ROOT of TIME,
| Remarks: Systerh- c —'Compression Ratio: 0.26, Recompression Ratio: 0.03

1 [}
i i i L
1 1 5
i ( | 1 “ ) " X
” ! ! ¢ ! ! 1 " £
1 1 i t 1 i i 2 ¥
e s e e e i v e e s e i i 1 | {
Yo [mpemsingin ll.“.lisflx lllllll gl SR I X ) ; ¥ 1
o e i e i B A gt e i ! t ! ! !
L e e o S AP Syl A L ! 1 ; ) !
N RO ot SR S RS ! § H | . i _
)| NN TS L - o ...i..ttt!_l!!llllitil‘lrllill,ﬂ.t e i e
: R | _
1 iy M.; " :
' { 0 f Y
b el .'nl-..l.l..\.ﬂ!“&-\'-.i _ ‘o
i
I
t
I
1
i

R i e e

Calvert Cliffs Nuclear PP Location

i
)
1 :
1 i
i i
! i
i 1 H ! B
! i 1 : ] <
e o o s e . e s s s s e e e om0 o e ik e T | B
e e e e e o s e e o e s e T pladheimiets ) h ool
T the ath ettt St telatn wtebrirt St o
o ISR i, e e St R R tullts?r|b|:+xtili e e o
A Ve ol it AL P Ot ! . 2
Y | - !»”.-..‘.ﬁl’ll.l..‘al D ) :
.....!!lil_rt.:? il i ol 20 o e [ A ACL O 8 “
1 i { |
o e o e e L e o ) ...;Ef !
& I
[ 1 \ 1 i
|

| t I

B D L T Spvpap—— s o M e S o o e o -

! t t
i 1 t
|

t 1

bl N et LT
]
t S
£
¥
]

e e et - ———— -

- —

1
W v :
'n_lm—q-_-_*-4—‘_—_—-.-“.__-_.._—-—__-_q_—m—__-_-___m-u-«_.-__ 0
) © ~ «© o o - 0y © [ 0 o o

-

‘llllli"lfll!ll}llll!llJ_llll!Lil'

TErTverrt FrEEEEEE e EE

1 i ! i !
—-_r.—a——m—————__——_—H_—-_~——_—_~____-m_—____«-___a__.—_-

0.01

-
- e

% “NIVHLS % ‘Nivdis

xXpress

141

52

Thu, 09-NOV-2006 18:



	059 UC NP FSAR Appendix 2.5 A Schnabel Binder 03 Part 46_Page_01
	059 UC NP FSAR Appendix 2.5 A Schnabel Binder 03 Part 46_Page_02
	059 UC NP FSAR Appendix 2.5 A Schnabel Binder 03 Part 46_Page_03
	059 UC NP FSAR Appendix 2.5 A Schnabel Binder 03 Part 46_Page_04
	059 UC NP FSAR Appendix 2.5 A Schnabel Binder 03 Part 46_Page_05
	059 UC NP FSAR Appendix 2.5 A Schnabel Binder 03 Part 46_Page_06
	059 UC NP FSAR Appendix 2.5 A Schnabel Binder 03 Part 46_Page_07
	059 UC NP FSAR Appendix 2.5 A Schnabel Binder 03 Part 46_Page_08
	059 UC NP FSAR Appendix 2.5 A Schnabel Binder 03 Part 46_Page_09
	059 UC NP FSAR Appendix 2.5 A Schnabel Binder 03 Part 46_Page_10
	059 UC NP FSAR Appendix 2.5 A Schnabel Binder 03 Part 46_Page_11
	059 UC NP FSAR Appendix 2.5 A Schnabel Binder 03 Part 46_Page_12
	059 UC NP FSAR Appendix 2.5 A Schnabel Binder 03 Part 46_Page_13
	059 UC NP FSAR Appendix 2.5 A Schnabel Binder 03 Part 46_Page_14
	059 UC NP FSAR Appendix 2.5 A Schnabel Binder 03 Part 46_Page_15
	059 UC NP FSAR Appendix 2.5 A Schnabel Binder 03 Part 46_Page_16
	059 UC NP FSAR Appendix 2.5 A Schnabel Binder 03 Part 46_Page_17
	059 UC NP FSAR Appendix 2.5 A Schnabel Binder 03 Part 46_Page_18
	059 UC NP FSAR Appendix 2.5 A Schnabel Binder 03 Part 46_Page_19
	059 UC NP FSAR Appendix 2.5 A Schnabel Binder 03 Part 46_Page_20
	059 UC NP FSAR Appendix 2.5 A Schnabel Binder 03 Part 46_Page_21
	059 UC NP FSAR Appendix 2.5 A Schnabel Binder 03 Part 46_Page_22
	059 UC NP FSAR Appendix 2.5 A Schnabel Binder 03 Part 46_Page_23

